TEMASEK SCE @ NITl Aayog
F O U N D AT I O N N EAP O (National Institution for Transforming India)

" COOPERATION ENTERPRISE =m=a  Government of India

Jacobs Singapore Gateway West
150 Beach Road

Level 32,33 & 34

Singapore, Singapore 189720

P: +65 6391 0350

F: +65 6299 4739

This document may only be used for the purpose for which it was commissioned; and in accordance
with the Terms of Engagement for the commission.

This document should not be used or copied without written authorisation from Jacobs Singapore

JACO Bs Copyright 2019 by JACOBS e Company Confidential i



NITI Aayog

(National Institution for Transforming India)
Government of India

TEMASEK SCE
F O U N D AT I O N ' COOPERATION SQ#SQESQE
[...]
e Produces high quality treated effluent and meets CPCB standards,
e  Utilises existing land with additional cost for reactors and membrane,

= Higher cost than Option 1

o Use multi-barrier treatment, and produce high quality recycled water,
o Proper O&M is critical for this option as higher O&M cost for treatment plant at two locations.

Treatment units in this option are as in Figure 3-8Figure 3-3.

JACOBS Copyright 2019 by JACOBS e Company Confidential 40



NITI Aayog

(National Institution for Transforming India)
Government of India

TEMASEK SCE
FOUNDATION e e

Biologica
Equalisation Primary reactors (pre- Secondary
tank clarifiers anoxic and clarifiers
aerobic tanks

Granular
media Chlorination
filtration

Membrane

Disinfection filtration

Distribution ARWTP at separate
location

Figure 3-8: Treatment chain for Option 2
The challenges and opportunities for Option 2 are listed in the Table 3-4 below.

Table 3-4: Challenges and opportunities - Option 2

Challenges Opportunities ‘
*  Upfront higher capital cost investments, * Leveraging latest treatment technology,
*  O&M costs at two locations, e Surpassing CPCB treated secondary effluent,
* May require an external O&M e High quality recycled water production,
contractor, *  Higher industrial uptake leading to improved revenue

generation through proper pricing.
The schematic and bird’s eye view on terrain of Option 2 are presented in Figure 3-9 and Figure 3-10
respectively.

JACOBS Copyright 2019 by JACOBS e Company Confidential 41



TEMASEK

SCE NITI Aayog

F O U N D AT l O N ) m~ (National Institution for Transforming India)
COOPERATION ENTERPRISE Government of India
- B
BNR/MBRJ
Elev 498m N
Ee o ¢ o /Anantpur Road STP
' 30 MLD
4
Elev 439m

Elev 488m

30km

Elev 536m

7km Elev 466m

a
|

FAL — Facultative Aerated Lagoon
IA — Industrial Area

BNR — Biological Nutrient Removal
MBR — Membrane Bio Reactor

Elev51lm

Elev 534m

JACOBS

Copyright 2019 by JACOBS e Company Confidential

42



TEMASEK SCE
FOUNDATION e

NITI Aayog

(National Institution for Transforming India)
Government of India

Figure 3-9: Schematic for Option 2

Option 2

< ./ Elev498m
/" IA1-Venineerapura
Cluster and
IA 2 — Kudathini IA

30MLD
BNR/MBR

v Elev 439m
. A Ananthapur STP-30 MLD

Elev455m
FAL
Cowl Bazar STP- 15 MLD

Elev 536m
IA 1 —Belagal Cluster g e . Elev 488m
- Proposed RWTP — 15MLD
Storage & Pump

Elev 466m
IA 5- Mundaragi 4*" Phase

Elev534m
IA 4— Halakundi
Cluster

Figure 3-10: Aerial view of Option 2
3.3.3 Option 3: Construct new UWTP and RWTP at Ananthpur Road

Option 3 will have following features:

Produces high quality treated effluent and meets CPCB standards,

Lower capital cost as compared to Option 2,

Uses multi-barrier treatment, and produces high quality product water

Lower O&M cost as compared to Option 2, better suited scheme for recycled water production
and distribution.

Treatment units in this option are as in Figure 3-11Figure 3-3.

JACOBS Copyright 2019 by JACOBS e Company Confidential 43



TEMASEK SCE
FOUNDATION e e

NITI Aayog

(National Institution for Transforming India)
Government of India

Biologica
Equalisation Primary reactors (pre- Secondary
tank clarifiers anoxic and clarifiers
aerobic tanks

Granular
Membrane

Disinfection media Chlorination

it filtration

Distribution

Figure 3-11: Treatment chain for Option 3

Option 3 recommends decommissioning the new construction of 30 MLD Ananthpur UWTP, and co-
locate ARWTP at 30 MLD Ananthpur UWTP site.

The challenges and opportunities associated with Option 3 are shown in the table below.

Table 3-5: Challenges and opportunities associated with Option 3

Challenges Opportunities ‘
* Upfront higher capital cost investments, ¢ Leveraging latest treatment technology,
*  O&M costs at two locations, *  Surpassing CPCB treated secondary effluent,
* May require an external O&M e High quality recycled water production,
contractor, *  Higher industrial uptake leading to improved revenue

generation through proper pricing.

The schematic and bird’s eye view on terrain of Option 3 are presented in Figure 3-12 and Figure 3-13
respectively.

JACOBS Copyright 2019 by JACOBS e Company Confidential 44



TEMASEK
FOUNDATION

SCE

P i SINGAPORE

NITI Aayog

(National Institution for Transforming India)

COOPERATION ENTERPRISE == Government of India
BNR/MBR
Elev 498m s
Elev 455m "Anantpur Road
|’ FAL b ==8.5km STP
— 30 MLD
" Elev439m
A
Elev 488m
30km
Elev 536m Elev 466m

- -
G

FAL — Facultative Aerated Lagoon
IA —Industrial Area

BNR — Biological Nutrient Removal
MBR — Membrane Bio Reactor

Figure 3-12: Schematic for Option 3

/ Elev498m
/1A 1 - Venineerapura
Cluster and
IA 2 — Kudathini IA

Elev536m
IA 1 — Belagal Cluster

Elev534m
1A 4- Halakundi
Cluster

fm— kN
7km

IA 4 -Halakundi
Cluster

Elev 534m

Option 3

30MLD
1SMLDRWTP MBR/BNR
Proposed  Elev439m
RWTP — Ananthapur STP- 30
15MLD MLD

Elev455m
FAL
& Cowl Bazar STP- 15 MLD

\
N
\

Elev 466m
IA 5- Mundaragi 4™ Phase

JACOBS

Copyright 2019 by JACOBS e Company Confidential 45



TEMASEK
FOUNDATION

SCE

o SINGAPORE

V COOPERATION ENTERPRISE

NITI Aayog

(National Institution for Transforming India)
Government of India

Figure 3-13: Aerial view of Option 3

3.4 Potential approach

To summarise, two potential approaches for this pilot reuse and recycle scheme have been developed

and are explained as below.

1. Approach 1: In this approach, a stand-alone and a new RWTP will be constructed which will have
secondary treated effluent from both existing UWTPs (30 MLD Ananthpur Road and 15 MLD
Cowl Bazaar) as input, and treated tertiary effluent will be supplied/sold to the industries. In this

approach there will be no storage of tertiary treated effluent.

2. Approach 2: In this approach, the existing 15 MLD capacity Cowl Bazaar UWTP will be
decommissioned, and a new RWTP will be co-located at Ananthpur Road along with existing 30
MLD UWTP. The tertiary treated effluent from RWTP will be conveyed to a Recycled Water
Storage and from this storage, recycled water will be supplied/sold to the industries.

Figure 3-14 depicts potential approaches of implementing recycle and reuse scheme.

- — — = Existing
—» Proposed

—————————————————————— £
I
Ananth o
E___N nanthapur
»
<
—
I Ananthapur 'Recycled Water |
Bl - - st | Storage .
.
S 4

Figure 3-14: Potential approaches of implementing RWTP scheme

3.5 Way forward

e Selection of most preferred recycle and reuse scheme (out of options 1 and 2) and treatment
technology will be based on Quadruple Bottom Line, which will depend on social, environmental,

technical and financial criteria.

Evaluation of treatment technology will be based on influent water (raw sewage) quality, effluent
requirement based on end uses, capital expenditure (CAPEX) and operation & maintenance (O&M)

considerations.

JACOBS

Copyright 2019 by JACOBS e Company Confidential

46




TEMASEK SCE
FOUNDATION o

T WA

NITI Aayog

(National Institution for Transforming India)

Government of India

JACO Bs Copyright 2019 by JACOBS e Company Confidential

47



TEMASEK SCE
FOUNDATION oo

NITI Aayog

(National Institution for Transforming India)
Government of India

4 Development of treatment scheme options and feasibility

This section describes and evaluates a shortlisted set of recycled water treatment plant options for
the suitability of this project. Arriving at a treatment train for recycled water treatment is based on
various parameters to meet the project specific objectives including economic, environmental and
social criteria. Salt management is also a concern with large-scale advanced water recycling plants
that use membranes such as RO.

4.1 Non-desalting treatment train options elected

Non-desalting options were systematically evaluated to achieve the project objectives and arrive at
the most suitable process train.

Whilst there are many process options that could be considered, the selection of suitable options has
been on the basis that the process and equipment used has been fully developed and has been proven
operationally to be able to produce water of an acceptable standard. There are several processes and
equipment which may prove suitable in the longer term but are not at this stage sufficiently developed
to warrant serious consideration. From consideration of current processes and equipment available,
the main process option emerges as the possible choice for the ARWTP. These are:

e Membrane Based Treatment Process (Microfiltration or Ultrafiltration)

Figure 4-1 provides a summary of the treatment option that have been considered in this study.

Treatment:
Membrane
Technology MF/UF

Chlorine UV disinfection and
disinfection chlorine disinfection

Figure 4-1: Process selected for Recycled Water Treatment Plant

Ultrafiltration low pressure membrane treatment process is considered in place of the conventional
clarification and filtration. All other units are like conventional treatment except that membrane
process has no chemical sludge generation for which no sludge handling option is considered.

Ultrafiltration membrane treatment is like filtration technology wherein suspended solids and other
high molecular weight solutes are separated from water using means of a semipermeable membrane
as a filter. This separation process is widely used in industries for purification of solutions. This
technology can remove very fine particles and can be applied in cross-flow or dead-end mode.

Some of the key features of this treatment option are:

e State-of-the-art technology being used actively in Singapore, Australia and the United States,
e Reliable and proven technology in effective removal of microorganisms, pathogens and colloids

JACO Bs Copyright 2019 by JACOBS e Company Confidential 48



TEMASEK SCE
FOUNDATION  ooaeE

NITI Aayog

(National Institution for Transforming India)

Government of India

above the rated size,
e High technology (expensive solution),
e Automatic operation and maintenance.

The advantages and disadvantages of this are summarised in the Table 4-1.

Table 4-1: Advantages and disadvantages of this option

Advantages Disadvantages

Fully automatic. Less human intervention Unable to remove dissolved organics

Effective removal — microorganisms, pathogens | High maintenance. Periodic removal of membranes

and colloidal particles above rated size [after every five (5) years]

No generation of chemical sludge — Sludge Membrane is susceptible to fouling. Solids recovery may
handling and disposal system is not needed drop due to fouling and of membrane

Compact technology. low area requirements Energy consumption is high

High capital cost

Consistent feed quality to be maintained — Sensitive
membrane

The two treatment options utilising non-desalting option and desalting option are shown in Figure 4-2
and Figure 4-3.

JACOBS Copyright 2019 by JACOBS e Company Confidential 49



TEMASEK
FOUNDATION

SCE

P SINGAPORE

COOPERATION ENTERPRISE

NITI Aayog

(National Institution for Transforming India)
Government of India

CHLORINE
TREATED WATER
INLET ANATHAPUR FROM ANANTHPUR

CHAMBER : | I |: UNTP P
0 FINE I i

MECHANICAL FINE

COMRSE  Souse SCREENS& SCREENS  EQUALISATION FERDWATER  FLOCCULATION CLARIFICATION CHLORNE  TCAlPmaTER RECYCLED

SCREENS  SUWP CHgﬁéTERS S\[\{AER?SENCY STATION RS CONTACT BASIN STATION ST(@\REGE

A
SLUDGE
v HANDLING/ -
UV DISINFECTION
DRAI PLANT i SUWP (OPTIONAL)
RETURN
SUMP
BACKWASH
PLANT
PN BACKWASH
SUPERNATANT
SLUDGE
HANDLIN FROM CLARIFIICATION AND
SLUDGE PLANT RETURN SUHIP CENTRATE
SUMP
FROM 1 AND
THICKENED
SLUnee SLUDGE SLUDGE DEWATERING
THICKENER PUMPING UNIT
STATION

Figure 4-2: Process flow diagram for non-membrane treatment technology option, and using UV Disinfection (optional)

LIME,
CHLORINE
RECYCLED WATER
DISTRIBUTION
\
RECYCLED WATER
DISTRIBUTION
PUMPING STATION EMERGENCY
BYPASS
DRAIN
DEWATERED
SLUDGE FOR
DISPOSAL

JACOBS

Copyright 2019 by JACOBS e Company Confidential

50



TEMASEK
FOUNDATION

SCE

P SINGAPORE

COOPERATION ENTERPRISE

NITI Aayog

(National Institution for Transforming India)
Government of India

ALUM

CHLORINE

EQUALISATION
TREATED WATER TANK |
INLET ANATHAPUR FROM ANANTHPUR
CHAMBER _ UWTP WWTP 1
s O, ’
A !
NECc, aw P L R AR CHLORINE TREATED WATER
ARSE  SEWAGE PUMPING STATION
EMERGENCY STATION : CONTACT BASIN
SCREENS SUMP  GRIT MFIUF UNIT
BYPASS
CHAMBERS
UV DISINFECTION
i (OPTIONAL)
PLANT BACKWASH e BACKWASH
RETURN

PLANT
RETURN
SurP

LIME,
CHLORINE

RECYCLED WATER
DISTRIBUTION
PUMPING STATION

RECYCLED

EMERGENCY
BYPASS

DRAIN\—/

Figure 4-3: Process flow diagram for membrane treatment technology option, and using UV Disinfection (optional)

RECYCLED WATER
DISTRIBUTION

JACOBS

Copyright 2019 by JACOBS e Company Confidential

51



NITI Aayog

(National Institution for Transforming India)
=m=n  Government of India

TEMASEK SCE
F O U N DAT I O N  COOPERATION 5&??@5325

4.2 Ultraviolet (UV) disinfection system

Chlorine disinfection is the traditional disinfection process post any water treatment. However, it is
also considered to use UV disinfection in addition to chlorine disinfection in this treatment. This
addition of UV disinfection is strictly optional. This section provides the features of the UV disinfection
system.

Ultraviolet disinfection refers to a disinfection process using electromagnetic energy that it produces
by a mercury arc lamp. The UV radiation disrupts the generic materials of the microbe resulting in
stopping the reproduction of the pathogens.

UV light inactivates microbial pathogens by causing damage to microbial DNA and other protein-based
structures within the organism (such as RNA, enzymes and cellular polymers).

The damage to the cell DNA often does not prevent the cell from undergoing metabolism and other
cell functions, however; it is intended to prevent the cell from replicating, meaning that the pathogen
can no longer infect a host.

The maximum absorbance of UV light by the proteins that make up DNA has been shown to occur at
approximately 254 nm, hence the development of UV technologies that operate at this wavelength.

Low pressure, high output systems are available in both in-channel (open vessel) and in-pipe (closed
vessel) systems. For the purposes of this design investigation, a medium-pressure in-pipe system is
proposed. The selection of the UV system type and model can be considered during later design
stages, if required.

Figure 4-4 elaborates on the strengths and weaknesses of UV disinfection system:

Strengths Weaknesses

Affected by particulate
concentration and organics

Effective against bacteria
and protozoa

No disinfection by
products

No Residual

Figure 4-4: Strengths and weaknesses of a UV disinfection system

4.3 Preferred advanced recycled water treatment train option

It is understood that land availability is not an issue in Ballari UWTP as ample amount of land is
available in the premises of existing 30 MLD UWTP on Ananthpur Road.

It is further evaluated that as the end use of the product water is strictly for non-drinking purposes,
the water tariff needs to be in check. This implies that the CAPEX and OPEX of the treatment
technology should be reasonable.

JACOBS Copyright 2019 by JACOBS e Company Confidential 52



TEMASEK SCE NITI Aayog

F O U N D ATl O N 7 mSE' (National Institution for Transforming India)

=mwa  Government of India

Factoring these criteria, the Membrane Treatment and Non-Membrane Treatment will be deliberated
and selected in the Preliminary Design Stage.

JACO Bs Copyright 2019 by JACOBS e Company Confidential 53



TEMASEK SCE
FOUNDATION o

T WA

NITI Aayog

(National Institution for Transforming India)
Government of India

This page is intentionally blank.

JACO Bs Copyright 2019 by JACOBS e Company Confidential

54



TEMASEK SCE
F O U N DAT I O N  COOPERATION ESV\III'\II'(EBQPPSIEE

NITI Aayog

(National Institution for Transforming India)
Government of India

5 Product water integration

The pilot proposal submitted by Urban Development Department, GoK, clearly establishes the
industrial demand and willingness of existing industries to consume tertiary treated used water. This